//lnDlFln LU

ELECTRO SAILPLANE ™

Order N°:

Manufactured by:

020129

679 05 HABRUVKA 100 CZECH REPUBLIC
www.topmodelcz.com
e-mail:info@topmodelcz.cz

= 1100mm

|
1960mm
==

@ifiﬂii:m 32dm?
\/ 21,6-23,5g/dm”

0,69 - 0,75 kg

5channel
with
5 servos

q| ||= MEGA RC F5-]

STTTTIL2S Lixx 1,5 - 2Ah

<—— MH 32

Neni-li uvedeno jinak, vSechny

neoznacené miry jsou v milimetrech

/

UNLES STATED, ALL DIMENSIONS

ARE IN MILIMETERS

NN




GB - USA Parts list
Part # Part name Material, dimensions Loose | In bag Spare parts
building instruction 1 -
1A fuselage front part fibreglass 1 - 020129-1A
1B fuselage tube carbon tube 1 020129-1B
1.1 engine mount fibreglass 2 mm - 1 020191-1C
1.2 servo tray rudder + elevator |plywood 4 x 33 x 65 mm - 1 020129-1.2
1.6 tail skid fibreglass 1 mm - 1 02073-1-6
2 wing balsa assembly 2 - 020129-2
2.1 aileron balsa 2 -
2.11 flap balsa 2 -
2-11A |[flaps coupler fibreglass @2 x 20 mm - 1 6BI21827
24 wing joiner carbon @6 x 160 mm - 1 020129-24
2.2 wing fixing screw screw M4 x 25 mm - 2 020SCM425
2.21 centering pin fibreglass @2 x 20 mm - 1 6BI21827
2.3 captive nut M4 - 2 1022 AL
2.31 nut mount plywood 3 x 25 x 31 mm - 1 020129-2,31
2.4 servo mount plywood 8x10; 8x12mm - 242 020129-2.4
2.41 wing servo cover ABS plastic - 1 05018-6
2.5 aileron pushrod piano wire M2 x 31 mm - 2 zavit2025
2.51 flap pushrod piano wire M2 x 31 mm - 1 zavit2025
2.6 clevis MPJ 2100 - 4 2100
2.61 flap clevis MPJ 2140, nut M2, MPJ2408 - 14141 | 131214140102 Sz+ 2408
2.8 aileron horn fibreglass plate 1 mm - 2 05068
2.81 flap horn fibreglass plate 1 mm - 1 5073281
3 V-tail balsa assembly 1 - 020129-3
V-tail link bowden @2 mm L=750mm, M2V1500
35 piano wire @0,8 mm L= 800mm 2+2 i DO1508
3.6 thread coupler MPJ] 2014 - 2 2014 BR
3.7 clevis MPJ 2100 - 2 2100
3.8 V-tail horn fibreglass plate 1 mm - 2 05068
5 fuselage servo cover fibreglass - 020129-1.1
6 canopy carbon - 020129-6
6.1 canopy fixing %lngovl\;:s @1*129mm, bowden _ 1+1
6.2 fiberglass textile 30*60mm - 1 -
7 stickers 1 020129-7
RECOMMENDED EQUIPMENT
Pieces Item No.www.topmodekz.com
transmitter 5 channel
reciever 5 channel
Servo HS-53 2 for ailerons 1HI30123-1x
HS-65MG 1 for flaps 1HI3022-1x
HS-55 2 for elevator & rudder 1HI3015
motor MEGA RC F5-] 1 20400905F5]
controller SPIN 33 PRO 1 1RC23202
spinner TURBO 36/3,17/8 1 0201552
propeller CAMcarbon 10x6" 1 723428
battery 2S LiPol 1,3-1,8Ah 1
ATTENTION!

This modelconstruction kit is not a toy and is not suitable for childern under the age of 14.
Incorrect use of this model could cause material damage or personal injury.
You are fully responsible for your actions when you use this model.

Fly at a safe distance from occupied zones.

Before switching on the radio, be sure, that no one else is using the same frequency as you!

Before first take-off check up please the center of gravity, the sense and size of
the control surface angle and if model aeroplane parts aren 't crooked.
The reparation is possible through the use of hot-air dryer.




CZ Seznam dild
Polozka | Nazev dilu Material, rozmér Volné / | BaliCek Néhrad_n‘i, dily
ks / ks obj.c
montazni navod 1 -
1A trup gondola laminat 1 - 020129-1A
1B nosnik ocasnich ploch  |uhlik 1 020129-1B
1.1 motorova prepazka sklotextit 2 mm - 1 020191-1C
1.2 drzak serva SOP + VOP |preklizka 4 x 33 x 65 mm - 1 020129-1.2
1.6 |ostruha sklotextit 1 mm - 1 02073-1-6
2 kridlo balsa konstrukéni 2 - 020129-2
2.1 kridélko balsa 2 -
2.11 |vztlakova klapka balsa 2 -
2-11A |spojka klapky laminat @2 x 20 mm - 1 6BI21827
24 spojka kridla uhlik @6 x 160 mm - 1 020129-24
2.2 uchyceni kfidla Sroub ocel M4 x 25 mm - 2 020SCM425
2.21 [|aretadni kolik laminat @2 x 20 mm - 1 6BI21827
2.3 uchyceni kridla matice AL. M4 - 2 1022 AL
2.31 |podlozka matice preklizka 3 x 25 x 31 - 1 020129-2,31
2.4 drzak serva kridélek preklizka 8x12, 8x10 - 242 020129-2.4
2.41 |krytka serva ABS folie - 1 05018-6
2.5 tahlo kridélka ocel M2 x 31 mm - 2 zavit2025
2.51 |[tahlo klapky ocel M2 x 31 mm - 1 zavit2025
2.6 koncovka tahla kridélek [MPJ 2100 - 4 2100
2.61 |koncovka tahla MPJ 2140, matice M2, MPJ 2408 - 14141 |1312141+0102 S7+2408
2.8 paka kridélka sklotextit 1 mm - 2 05068
2.81 |paka klapky sklotextit 1 mm - 1 5073281
3 vySkovka balsa konstrukéni 1 - 020129-3
3.5 tahlo vyskovky bowden @2 mm L=750mm, M2V1500
ocel drat @0,8 mm L= 800mm 2+2 ) DO1508
3.6 spojka tahla MP] 2014 - 2 2014 BR
3.7 koncovka tahla MPJ 2100 - 2 2100
3.8 paka vyskovky sklotextit 1 mm - 2 05068
5 krytka trupu laminat - 020129-1.1
6 kabina uhlik - 020129-6
6.1 uchyceni kabiny ocel Ql)élzzx91ngml,nbowden - 1+1
6.2 skelna tkanina 30x60mm - 1
7 obtisky 1 020129-7
DOPORUCENE _ PRISLUSENSTVI
Kus{i Obj. ¢.www.topmodelcz.com
vysiac 5 kanal
prijimac 5 kanal
servo HS-53 2 pro kfidélka 1HI30123-1x
HS-65MG 1 pro klapky 1HI3022-1x
HS-55 2 pro vySkovku a smérovku 1HI3015
motor MEGA RC F5-] 1 20400905F5]
regulator SPIN 33 PRO 1 1RC23202
kuzel TURBO 36/3,17/8 1 0201552
vrtule CAMcarbon 10x6" 1 723428
akumulator 2S LiPol 1,5-2Ah 1

Pred prvnim startem zkontrolujte jestli nejsou dily modelu zkroucené.
Naprava je mozna pomoci horkovzdusné pistole.
Déle zkontrolujte polohu tézisté, smysl a velikost vychylek kormidel.



= =] V
- N
60-65mm @
+0°
: , = ~~3.8
125 w ~~1-6
4-5 1B
—
) 5
Y A V.
@ [e]
) o
— 24
= 2.6 "\N.NA
2 (N.m HHKN-A.A}
4
2-11A

S gp

-:u-n: : © TOPMODEL CZ www.topmodelcz.com e-mail: info@topmodelcz.cz
Manufactured by TOPMODEL CZ s.r.0. 679 05 HABRUVKA 100

2-41

@D)
T — &
== @

221

[——]



INDIAN D

@ spodni + horni strana Oreivy.(

SPODNI STRANA i

BOTTOM

Oracover ®
\

: O
SPODNI STRANA 2
BOTTOM

krok 1. i
step 1.—— /paska 1

@ step2.. ]
VRCHNI STRANA @ tape 2

TOP ~
()
&) —H
1 ~
=
krok 1.
step 1.
krok 2. tape 1

SPODNI STRANA step 2. toka 2
BOTTOM bﬂ/ tape2
‘)

1"

T 1/

(¢
|

/2

S

Manufactured by: www.topmodelcz.com

—oRMoREL, & e-mail:info@topmodelcz.cz
679 05 HABRUOVKA 100 - CZECH REPUBLIC




INDIAN D

for aileron servo

/

pro servo kridélek ~ 700mm

{

SPODNI STRANA
BOTTOM @

SPODNI STRANA

24 \
‘? BOTTOM ©) . K/N\\
‘ e
@ o
@ , jen prava polovina (
[[]r SPODNI STRANA right side
N BOTTOM \
) \
|
T 1mm pro 2-8 Gl <
s for 2-8 2 n
~ 0

Manufactured by:

Ce

679 05 HABRUVKA 100 - CZECH REPUBLIC

www.topmodelcz.com
e-mail;info@topmodelcz.cz



INDIAN D

SPODN STRANA
BOTTOM

SPODNI STRANA
BOTTOM

2-11

kontaktni lepidlo (Chemopren)
Contact adhesive (UHU POR)

2-11

@ leva i prava polovina ocasnich ploch
left side and right side of elevator crok 1

: ;péska 1
% \ Step 1- tape 1
T krok 2.

P 2. iska 2
. VRCHNI STRANA P2 SS9 bieie

S TOP (3

o
M =

Manufactured by: www.topmodelcz.com

—oElobdlL, & e-mail:info@topmodelcz.cz
679 05 HABRUVKA 100 - CZECH REPUBLIC

Oracover ®

_ 1/2




INDIAN D

ZDRSNIT
ROUGHEN

Pro srouby motoru
For motor screw

@4 pro 2-3

@6,3 pro 2-3
for 2-3

|
www.topmodelcz.com
e-mail:info@topmodelcz.cz

—oPIODEL. C2_

679 05 HABRUVKA 100 - CZECH REPUBLIC



INDIAN U
- C k! [ ¢

- C ) TR

120°

~R3.5pro 1B '
for 1B

+1,9°

EPOXI + MIKROBALONY
EPOXY + GLASS BUBBLES

www.topmodelcz.com

) obElL. G2 e-mail:info@topmodelcz.cz
679 05 HABRUVKA 100 - CZECH REPUBLIC




SPODNI STRANA
BOTTOM
1.6
1.6
£+
ll .
/ "N\ 23 60
4 4 .
@1pro1-6 g 7
for16 A& M
servo klapek -
flaps servo . .
) L /
r .
Ry
< ~~1-6
smérovka lapky
rudder )_‘;Iaps
(o
5 &
N . \
& 5
’3 ySkovk
AN s
.(U
3
I A i

6x

Manufactured by: www.topmodelcz.com

T@BME\@L = @ e-mail:info@topmodelcz.cz

679 05 HABRUVKA 100 - CZECH REPUBLIC




INDIAN

/\iﬁ‘l
:%Li—a—)@\a
2-51

SPODNI S
BOTTOM

®

1mm pro 3-8

for 3-8

for 3-5

3-5

Il

679 05 HABROVKA 100 - CZE

www.topmodelcz.com
e-mail:;info@topmodelcz.cz




INDIAN D

3-7 i ;
4-7 3-6

4-6

2 x prodluzovaci kabel pro
serva kridélek

Flat extension cable 15cm
for ailerons servo 2 x

. topmmodelcz. oo

@a 9 e-mmaill; mfﬁm@llnmnnnmdkdkzm

679 05 HABRUVKA 100 - CZECH REPUBLIC




moiangpy ~

regulator
controller

_QH
i
1

Manufactured by: www.topmodelcz.com

—oRPobEL. @2 @ e-mail:info@topmodelcz.cz
00 - CZE

679 05 HABRUVKA 1 CH REPUBLIC




INDIAN D

«= [El=»

- - Pfistani - ~5 mm T
Landing

% Standard 15-18 mm

Standard 8-10 mm

Termika - 2-3 mm
Thermik

2 mm

Termika - 2-3 mm
Thermik

Pfistani - 30 mm
Landing

10- 12 mm

—— EXPO 30%

10- 12 mm

8 -10 mm

4
@ %Ei EXPO 30%
&

¥

\ 8 -10 mm

: www.topmodelcz.com
mnGDAMGMEIN %é @ e-mail:info@topmodelcz.cz
679 05 HABRUVKA 100 - CZECH REPUBLIC



